
City of Holtville 

DRAFT 

Service Area Plan/Municipal Service Review 

August 2014 

 

 

Prepared for 

 

 

 

 

 

Prepared by 





Table of Contents 
1.0 Summary .. .... ... .... ................ .. .............. ...... ... .......... .... ....... ....... .... .. ............. ... ..... ..... .. ... ....... ... .... .. 1-1 

2.0 Introduction .......... ........ .... ........ .. .. ... ......... ..... .... .. ...... ........... ... .. .. .. .. ... .. ........ ...... .. ... .. .. .. .. ... .. ....... .. 2-1 

2.1 Brief History of the Municipal Service Review .. .. .. .. ... .. .......... ..... .. ..... ...... .... .. .. ....... .... ........ ...... 2-1 

2.2 Municipal Service Review Requirements ... ...... ... .... ... ... ... .... .... ....... .. ..... ... ...... .... ..... .... ... .. ........ 2-1 
[...]
southeast to northwest within the City. Wastewater generated in the City is conveyed through 
approximately 17 miles of sewer pipeline with diameters ranging from 4-inch to 18-inch. The 
pipe materials are predominantly vitrified clay; although a short section of the City's trunk 
system has been replaced with PVC pipe. Force main pipe materials are cast iron or PVC. 

Construction of the City's sewer collection system began in the 1920's. As the City developed 1 

more and more service; pipelines were built and connected to the existing system. The majority 
of pipelines were constructed during the 1940's and 50's, when the City experienced a 
significant increase in new development. The precise condition of the City's sewer pipelines is 
unknown as a televised inspection of al l collection system facilities has not been conducted. 

A review of the collection system inventory indicated that the City's gravity pipelines are 
predominantly vitrified·clay pipe (VCP). Although the projected life of VCP is comparable to that 
of polyvinyl chloride (PVC) and asbestos cement pipe (ACP), VCP is generally considered 
superior. VCP facilities often provide reliable collection service beyond 80 years of age. This life 
of wastewater facilities depends on many factors such as the quality of construction and the 
characteristics of sewage discharge. 

Since the majority of the collection system is approximately 60 to 70 .years old, the City should 
anticipate repair/replacement of these facilities due to normal deterioration. The ongoing City­
wide replacement/rehabilitation program will continue to provide system reliability. 

Wastewater Pump Stations 
The City owns and operates two (2) sewage pump stations. The sanitary sewer pump stations 
accept flow from several small portions of the wastewater collection system. The pump stations 
direct the wastewater flow through force mains to gravity flow branch and collector pipelines of 
the Holtville sewer collection system. The Sixth Street pump station is located south of Zenos 
Road between Tamarack and Palo Verde Roads. The Sixth Street pump station serves the 
residences of the Smith Subdivision. The Ninth Street pump station is located west of Webb 
Avenue south of Ninth Street. The Ninth Street pump station serves the residences of the Angel 
Park Subdivision and the Holtville Estates Subdivision. 

The Sixth Street and Ninth Street pump stations are small, package-type stations which 
discharge into 4-inch to 6-inch diameter force mains. The Ninth Street Pump Station is 
considered to be in satisfactory condition for continued service through the Year 2015. The 
Sixth Street pump station wet well is in poor condition. It shall be necessary to replace the Sixth 
Street pump station within the next 5-year period. 

It is noted that the City of Holtville accepts flow from the Barbara Worth pump station and 
forcemain . The wastewater flow from the Barbara Worth pump station is conveyed through a 
16,000-foot forcemain which connects to the City of Holtville outfall pipeline at the intersection of 
Gowling and Kamm Roads, upstream of the wastewater treatment plant. The City of Holtville 
does not own or operate the Barbara Worth pump station or force main. 
City of Holtville Service Area Plan/Municipal Service Review 
Draft 4-24 August 2014 



4.6 Wastewater Treatment and Sewer Facility Capacity 

A fourth wastewater pump station is located at the Orchard View Apartment Complex on east 
5th Street. This pump discharges into a 6-inch force main that discharges into the manhole at 
the corner of 4th St. and Grape Avenue. It is owned and operated by the Orchard View 
Apartment Complex. 

Wastewater Treatment Plant 
The City of Holtville Wastewater Treatment Plant is located approximately 3 miles northwest of 
the City of Holtville at 1250 Kamm Road. The wastewater treatment plant is located along the 
Alamo River and immediately north of the Pear/11th Street Drain. The capacity of the Holtville 
Wastewater Treatment Plant is 0.85MGD, or 850,000 gallons per day. The average daily flow 
entering the Holtville Wastewater Treatment Plant is 0.56 MGD, or 560,000 gallons per day. 

The treated effluent is discharged into the Pear Drain, which discharges to the Alamo River and 
ultimately to the Salton Sea ... The treatment plant consists of a headworks, three circular primary 
clarifiers (one 28 foot diameter and two 18 foot diameter units), a trickling filter (80 foot diameter 
with 9 feet of rock media), three circular secondary clarifiers (one 38 foot diameter and two 18 
foot diameter units), a secondary effluent pump station, three DynaSand® Filters, a Trojan UV 
disinfection system, effluent flow metering, an aerobic digester, and three sludge drying beds. 
Leachate from the sludge drying beds is returned to the plant headworks for treatment. Sludge 
and similar solids are dried and stored on-site prior to final disposal at a landfill. 

Personnel 
The City maintains a staff of 2.5 full-time employees to oversee wastewater collection and 
treatment operations. These include a Water Works Supervisor, Wastewater Treatment Plant 
Lead Operator I and Wastewater Treatment Plant Operator I. 

Inventory of Approved Facilities/ Personnel 
Replacement of the outfall pipeline that conveys the wastewater flow from the sewer collection 
system to the Holtville Wastewater Treatment Plant was approved and is currently under 
construction. The City is currently updating their wastewater treatment plant to meet the 
requirements of the Regional Water Quality Control Board. These upgrades will be completed in 
early 2015 and bring the City into conformance with all State and Federal regulations. 

Year 2030 Demand for Facilities/Personnel 
Projected wastewater flows for Year 2030 demand are estimated at 0.72 mgd. While the 
residential per capita wastewater flow factor of 79 gallons per day will be held constant to the 
year 2030, the flow factors for other land uses categories are expected to change over time. 
Table 4.6-1 depicts projected year 2030 wastewater flows. 

Wastewater Collection System 
Deficiencies: The condition of the branch pipelines comprising the majority of the City of Holtville 
sewer collection system require inspection. The majority of the collection system appears to be 
adequate at this time in terms of conveying wastewater flow. 

Improvements: It is recommended that the branch pipelines and the manholes within the 
collection system be inspected and that a report be prepared evaluating the condition of the 
City of Holtville Service Area Plan/Municipal Service Review 
Draft 4-25 August 2014 



4.6 Wastewater Treatment and Sewer Facility Capacity 

existing manholes and branch pipelines within the collection system as well as proposing 
required improvements. 

Infrastructure improvements such as manhole and branch pipeline replacement represent long­
term requirements and are based on the attainment of localized growth and economic 
development conditions. 

Sewer Pump Stations 
Deficiencies: The wet well of the Sixth Street/Zenos Road pump station is in poor condition. 

Improvements: The City of Holtville Wastewater Treatment Plant Upgrades - Preliminary 
Engineering Report recommended that the Sixth Street/Zenos Road Pump Station be replaced 
within the next 5 year period. 

Similar to the SOL.trunk pipeline requirements, a new pump station and force. main is needed to. 
lift sewage from the 10rchard Road service area across the Main Channel Canal. The new lift 
station is to be located south of the Evan Hewes Highway and east of the Barbara Worth 
Country Club. The wastewater will be discharged to a new local interceptor and ultimately 
conveyed to the Barbara Worth pump station. Projected future growth in the southern and 
eastern portions of the SOI will require the installation of new pump stations. 

Wastewater Treatment Plant 
Deficiencies: The Holtville wastewater treatment plant has sufficient design capacity. The City of 
Holtville wastewater treatment plant is receiving 560,000 gallons per day of wastewater flow. 
The capacity of the wastewater plant is 850,000 gallons per day. The current treatment plant 
improvements being constructed will address an identified deficiency in exceeding an ammonia 
discharge limitation that typically occurs when the temperature drops. This also coincides with 
the arrival of seasonal residents, when the City allows recreational vehicles to dump wastewater 
into the City's collection system at designated stations. This is probably due to the organic 
overloading to the trickling filter at low temperatures. 

Improvements: The City of Holtville Wastewater Treatment Plant Upgrades - Preliminary 
Engineering Report completed in September 2011 and the 2011 NPDES discharge permit 
requirements have been formally approved and construction of significant improvements are 
scheduled to start in late 2014. Recommended improvements include: 

• Headworks with automated screening and grit removal system 
• Repair to floor of Secondary Clarifier 
• Replacement of Secondary Sludge Pumps 
• Replacement of coarse bubble air diffusers in Aerobic Digester and blower 
• Replacement of pumps in Sludge Filtrate Pump Station 

Personnel 
The City has identified the need for an additional Waste Water Treatment Plant Operator II 
operate the improved activated sludge wastewater treatment plant. 

City of Holtville 
Draft 4-26 

Service Area Plan/Municipal Service Review 
August 2014 



4.6 Wastewater Treatment and Sewer Facility Capacity 

4.6.2 Phasing 
The City of Holtville is currently making improvements to the Wastewater Treatment Plant to be 
in compliance with 2011 NPDES discharge permit requirements. It is anticipated that the 
wastewater flows will be .72 MGD by the Year 2030. 

4.6.3 Financing Constraints and Oppor tunities 

Wastewater Collection System 
Collection system improvements are generally established based on two distinct categories; 
facility condition and hydraulic adequacy. Collection system improvements are required to 
upgrade/improve aging facilities and replace or repair pipelines and manholes. 

In addition to the need to plan for rehabilitation of aging infrastructure, the City will design and 
construct new facilities to eliminate current or projected hydraulic deficiencies. Projects with 
existing deficiencies should be given priority ov~r future deficiencies. 

A summary of pipeline replacement project costs is depicted in Table 4.6-1 . 

Table 4.6-1 

Pipeline Replacement Cost Estimate 
-

Estimated Cost Estimated Cost 
Existing Improvement Need 

(1998 Dollars) (2013 Doilars) 
30" Sewer Line 16,798 Feet $3,690,000 $5,438,500 
15" Sewer Line 1,400 Feet $380,000 560,000 

TOTAL $4,070,000 $5,998,500 
System Improvements Year 2030 Flows 

10" Sewer Line 3,300 Feet $660,000 $973,000 
8" Sewer Line 17,400 Feet $3,132,000 $4,616,000 
6" Sewer Line 7,100 Feet $1,136,000 $1,674,000 

TOTAL $4,928,000 $7,263,000 

Wastewater Pump Stations 
Pumping system improvements can also generally be classified into two categories; 
improvements required to increase system hydraulic capacity or reliability and improvements to 
correct unsafe conditions or meet code requirements. Both of these categories are important 
and expose the City to a degree of liability if identified deficiencies are not corrected. 
Improvements directly related to safety issues are most in need of immediate correction. Pump 
station capacity and reliability improvements are also high priority, as substantial fines can be 
imposed if a sewage spill does occur. Pumping system improvements and their respective cost 
estimates are summarized in Table 4.6-2. 

City of Holtville 
Draft 4-27 

Servioe Area Plan/Municipal Service Review 
August 2014 



4.6 Wastewater Treatment and Sewer Facility Capacity 

Table 4.6-2 
Pumping System Improvement 

Cost Estimate 

Pump Station Des-crlption ~dOl!fty 
Estlmate.d Cost Estimafeit ;Cost 1 

(199'8 Dollars) (2013 Dollars) i 
Sixth Street/Zenos Road Pump Station 1 $350,000 $516,000 

TOTAL $350,000 $516,000 

Wastewater Treatment Plant 
Pursuant to the Wastewater Treatment Plant Cease and Desist Order, improvements needed to 
allow the treatment of effluent in accordance with the 2011 NPDES Discharge Permit will be 
completed in late 2015. 

Internal Financing 
Internal financing is a commonly used pay-as-you-go financing method used by many 
communities to fund capital improvements. The following represent common internal financing 
methods utilized by communities to fund capital projects: 

User Charges 
These are charges applied to customers for use of service provided by a utility and generally 
provide most or all of a utility's revenue. Charges are collected through an established set of 
rate schedules based on a combination of costs of providing service and on local policies 
related to financial inducements for water conservation and other community goals. Water 
conservation results in increase demand for sewer collection and treatment. Current wastewater 
rates for Holtville and surrounding area for 2013 and a scheduled rate increase in 2016 are 
listed in Table 4.6-3. Wastewater rates for the Barbara Worth Country Club Area are listed 
separately. 

Customer Classification 

Single Family Residential 
Multi-Family Residential 
Senior Discount 
Offices 
Churches 
Service Stations 
Res tau rants 

Under 30 persons 
Over 30 persons 

Hotels 

City of Holtville 
Draft 

Table4.6-3 

Wastewater Rates 
Holtville and Surrounding Area 

Effective 
7/1/13 
Fixed Max.Gal. 

$/Month Threshold 
$52.57 
$52.57 
$42.04 
$47.99 10,000 
$47.99 25,000 
$69.21 15,000 

$140.37 30,000 
$255.49 60,000 

4-28 

Effective Effective Effective 
7/1/13 7/1/16 7/1/16 

Overage Fee Fixed Overage Fee 
per 1,000 Gal. $/Month perl,000 Gal. 

n/a $53.57 
'n/a $53.57 

$42.84 
$4.21 $48.90 $4.29 
$4.21 $48.90 $4.29 
$4.21 $70.52 $4.29 

$4.21 $143.04 $4.29 
$4.21 $360.34 

$4.29 

Service Area Plan/Municipal Service Review 
August 2014 



Under 30 persons 
Over 30 persons 

Laundromats 
Schools 
Meat Processors, 
Packing Sheds, 
Coolers, Ice Plants, etc. 

City of Holtville 
Draft 

$229.04 
$432.81 
$240.35 
$344.73 

344.73 

4.6 Wastewater Treatment and Sewer Facility Capacity 

50,000 
175,000 
100,000 
150,000 

500,000 

4-29 

$4.21 $233.39 
$4.21 441.03 
$4.21 $244.92 $4.29 
$4.21 $351.28 $4.29 

$4.21 $351.28 $4.29 

Service Area Plan/Municipal Service Review 
August 2014 



4.6 Wastewater Treatment and Sewer Facility Capacity 

Table 4.6-4 

Wastewater Rates 
Barbara Worth Country Club 

Effective 
j 

Effective 

Customer Cla.sslflcation 
7/1/13 7/1f13 
Fixed Max. Gal, Overage Fee 

$/Month* llhreshold per 1,000 Gal. 
Single Family Residential $40.12 n/a 
Multi-Family Residential $40.12 n/a 

Senior Discount $42.04 

Offices $36.62 10,000 $3.21 

Churches $36.62 25,000 $3.21 

Service Stations $52.82 15,000 $3.21 
Restaurants 

Under 30 persons $107.13 30,000 $3.21 
Over 30 persons $194.99 60,000 $3.21 

Hotels 
Under 30 persons $174.80 50,000 $3.21 
Over 30 persons $330.32 175,000 $3.21 

Laundromats $183.44 100,000 $3.21 
Schools $263.10 150,000 $3.21 

Meat Processors, 
Packing Sheds, $263.10 500,000 $3.21 

Coolers, Ice Plants, etc. 
• Maximum rates - actual rates may be lower if costs are lower than projected. 

Property Taxes 
County ad valorem (property) taxes are appropriated by many utilities. Taxes are collected from 
users in proportion to the assessed property value. While no Californ ia utilities rely heavily on 
tax funds to cover utility operating and capital costs, property based taxes may be used to fund 
capital projects wherein a user's property value may be increased by the improvements. 

Capital Facility Charges 
These fees, also known as front footage fees, connection fees, line extension fees and 
contributions in aid of construction, are sources of capital project funds which can be provided 
by new customers requesting service. The City currently charges a connection fee of $1,000 to 